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Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.embmfg.com and click on "FIND A DEALER NEAR YOU?” for information on a local dealer.

Poge 20f11 For threaded parts installation, refer to the torque charts in this manual. Rev # 080116
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Alternator maintenance should be
performed by trained personnel only.

N
Exercise extreme
caution when working
with exposed wiring
of the alternator,
be aware that high
voltage discharge
of the capacitoris a
danger.

J
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Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mﬁter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
in this manual. When using locking |— M4 3 2.2 4.5 3.3
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 / 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
Y - =
e () &
\ 8.8 / A\ /J
TS <
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GF5000 Main Assembly
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GF SERIES GENERATOR PARTS BREAKDOWN

ITEM GF5000EA | GF6000EA | GF7200EA | GF5000A | GF4000A DESCRIPTION QTY.
1 4014L405 Engine Mount Plate 1
2 4014L406 1-3/16" Offset Gen Plate 1
3 4015L504 Tray, Battery 1
4 4015L517 Bracket, Choke Cable 1
5 4015L555 Bracket, Choke Lever 1
6 4015L556 Bracket, Cable Mount 1
7 4015L557 Clamp, Choke Cable 1
5 4015W501 Main Frame, EU/GF Style 1
6 4015W505 Fuel Tank, EU / GF Style 1
7 4018A508 4018A108 Assembly, Electrical Panel 1
8 4018L502 Solenoid Bracket 1
12 4018L503 - | - 4018L503 - Solenoid Push Plate, 9hp 1

- 4019L101 - 4019L101 Solenoid Push Plate, 11-13hp

147138 - - 747138 - Honda 9hp Engine

13 - 147143 - - 147142 Honda 11hp Engine 1

- - 147148 - - Honda 13hp Engine
10 162261 Box Connector, 3/8 1
15 162711 Grounding Terminal, 6-14 1

165404 - - 7165404 - Alternator, 4.9 kVA

16 - 265405 - - 265405 Alternator, 6.0 kVA 1

- - 165406 - - Alternator, 6.8 kVA
17 165601 Solenoid, Auto-Idle 1
18 166801 Choke Cable 1
19 271107 Hex Bolt 1/4NC x 3/4 2
20 Z71110 Hex Bolt 1/4NC x 1 1
21 271310 Hex Bolt 3/8NC x 1 5
22 771312 Hex Bolt 3/8NC x 1-1/4 2
23 771315 - - 771315 - Hex Bolt 3/8NC x 1-1/2 5

- 771317 - 771317 Hex Bolf, 3/8NC x 1-3/4
24 772111 Hex Lock Nut 1/4NC 3
25 172221 Hex Lock Nut 5/16NC 9
26 172231 Hex Lock Nut 3/8NC 4
27 172752 Machine Nut, #10NF 3
28 172921 Wing Nut 1/4NF 2
29 176712 Self-tapping Screw #10 9
30 278303 Machine Screw #10NF x 1/2 4
31 279931 Rubber Mount 4
32 793103 Fuel Cap 1
33 793201 250 CCA Battery 1
34 193202 J-Hook 1/4x7 2
35 193207 Hold-Down Strap, 1 x 8-1/2 1
36 793208 Battery Cable, Neg 20" 1
37 793211 Battery Cable, Pos 32" 1
38 793304 Fuel Line, 1/4"x 12" 1
39 793305 In-Line Filter, 1/4 1
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GF5000A Electrical Panel Assembly |

4018A108 GF-A STYLE ELECTRICAL PANEL PARTS

ITEM | GF5000A |GF6000A Description QTY.
1 4018L101 Panel, GF-A Style 1
2 162602 Thermal Breaker, 12A TC1 OL1 2
3 762621 | 762622 Breaker, 20A / 25A 1
4 163403 Recp., 30A 125/250V L14-30 1
5 7163404 Recp., 30A 125V L5-30 1
6 163408 Recp., 20A 125V GFCI 5-20R 2
7 166203 Control, Auto-ldle 1
8 178304 Machine Screw, #6NC x 3/8 16

GF5000EA Electrical Panel Assembly |

4018A508 GF-EA STYLE ELECTRICAL PANEL PARTS

ITEM | GF5000EA |GF6000EA|GF7200EA Description
1 4018L501 Panel, GF-EA Style
2 762602 Thermal Breaker, 12A TC1 OL1
3 162615 Popout Breaker, 12V
4 762621 | 762622 | 162623 Breaker, 20A / 25A / 30A
5 163403 Recp., 30A 125/250V L14-30
6 163404 Recp., 30A 125V L5-30
7 163408 Recp., 20A 125V GFCI 5-20R
8 1266105 Honda Starter, Key Switch
9 766203 Control, Auto-ldle
10 278304 Machine Screw, #6NC x 3/8

Rev # 080116
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Alternator |

4.9kVA ALTERNATOR PARTS

ITEM PART NO. DESCRIPTION QrY
1 0392000015 Fan 1
2 0390302521 Rear Bearing 1
3 0390601042 Enclosing Band 1
4 0390302209 Non Drive End Bracket 1
5 GES]ﬁéVé';TFLA Interchange Flange 1
6 [ GEST6COVER2 Blind Cap Lid 1
7 0391700136 Drive End Bracket 1
8 0391800322 Securing Stud 1
9 GES]%Y_‘/T]S%CB Securing Bolt 4
10 GECAPT6MF Capacitor, 16 MFZ 1
11 9910356050 Diode 2
12 9910384005 Varistor 2
13 777251 Hex Nut, M8x1.25 4
14 277150 Hex Bolt, M8x1.25x20mm 4

Blind Cap Lid Sold Separately

Page 8 of 11

For threaded parts installation, refer to the torque charts in this manual.

Rev # 080116



GF5000 RevB Parts Manual.080116

WALLENSTEIN by EMB Mfg.

GL¥1G0 psA-Belqg Buuipy YO00S49 0011810V

SS8uJeH uondsuUoy JojeusdllY V000549 C2ECIZ#
s|pung Jojelausy V000549 1 CECOZ#

swelq
0} papuog [esnaN

|[aued Buioeq maip

Buisnoy |sued
|eoL}08)3 Je punoi9

Buisnoy |sued
|eoL}09)8 Je [esnaN

(NX) UM
AZ>V UM €#HCCEC9Z
Slp-oINy BNUM #eceesz aIUM
- o oL# -
‘l04u0D o ) S oo e
€0299Z S = o
<N —‘ H\l{ v_omﬂ_m_ # xoelg
]
& ol & | Bl
H02-S10d0 S~ HOZ-CID4D S %@ <
1PYI0 Homm_ 1O apsoddo — O 7 . O 3 M A 440 | YOIMSG
007 JOSUSS BY L o M 0 DH_.,L N 0 nu_p 00s fo=) J9yealg
ybnouy] 09 0] eneH B B d [ ]
SBIIM OM L ommc._.\ A&Q 1] i _DD é é\ @ & [ 0z | ulein
. @ ( ° O ) N/ No [dwy 0z
u_ﬂf.__w\_,om.' } AH 0= 0= $/ /008 5.8 $
(oo | O ™ ¥0Z-G 1049 H0Z-G 1049 X oeviT mgw N4
ASZL V02T vel NSZL Y02 NS¢l VOg N0SZ/SZ1 YOE
pious|os _va_mwgm ussIS)
a|pl-oiny |[[Leovaoezl leaneno 1nodog ~YVY vi#
tmvwm_ﬁw_u%cm_ow 5?@ k@?ﬁ‘ T AW‘V
£09697 — J—-
T oelg T 1 usaln pus |sued
o215 TH G#eeee9Z m_‘.__n_ ud v

uoI123uUu0) E
adA| H

uolP3uUU0)

qeLyo1 11
19)Ing ajewai/aleN  LT18

YOOH MOOH

«0SL°0 Suly  ONIY
0050 apeds 3QdS
«£ETE0 dms  dyis
0S80 303UU02sIQ YIND Yoeg A38ld @D
L9ST°0 P3uuodsIg Ny Sel4  aD4
oT# apeds deus  dsS
8t Sury pajessas ¥s

9# [199uu00s1Q YIND sjewad/aeIN - AD
159215 9dA] uondauuo)

UOI1BD113U3P| UOIIIBUUOD)

L ’A-p; w.uv
\ / A X
awely Jojeuss)e suibug / Jojeusaly

pus Jojelsusn)
Bniq uid v

0} punoI

wpibpig Bulim V000549

Page 9 of 11

For threaded parts installation, refer to the torque charts in this manual.

Rev # 080116



WALLENSTEIN by EMB Mfg.

GF5000 RevB Parts Manual.080116

G112S0 psABelg Buuiph Y3000549 00S18L0Y

I SN HEIS J1I08[3 GLECOZ#
SSauJeH uoldO/UUOY JOJeUISYY V00054 CCECOZ#
d|pung J0jeJsus9) V000549 L ZECIZ#

"OewWwayos He)s o1j09|8 10} psA‘Belq
BuLim HEIS 2110813 L0GLGLOY 9ouBI9jed,

awel

0} papuog [esnaN

[sued Buioe4 maip

Buisnoy jsued

[E011}08]9 }e punoIS

Buisnoy jaued
1eoL}09)8 JE [enaN

<&

(NX) a1UM |
(NA) SUUM €#2ceeoz N
9|p|-0Iny 73 e = ,n
R [4%] Ol# \
‘louon \ ST 6
€02997 L kuﬁr ooy
[¢] — o € usaIole L # v_oﬂm
\/4% — LU xelg oeig
D & ‘Jayealg & onum RAaA 7 7 ._r ‘B
o ESR @ H_JOQOAH_ ECEEEE 4 0€-7171\dd L /A._.\a
JBuI0 _%mm 4O susoddo ° yoelg B 9] ﬂ " @) ﬂ " A w0 | uoums
:m:ow:ﬂhww%wmun wums s 529 s Qy d m._cw L & —[41eyealg
mo‘__>>o\s._.wmmc.r\ @ AW\ i ED é i ﬁ.i. Aﬂ.ﬁ < @@ [ oz ] ulen
=
‘plous|os 7N [ DG_uH_ ) DG_UH_ ) 9 L— ¢ 9 o NO QCL< 0¢c
RUL 2 LA B m E — _
gﬂuﬁ_ﬂﬁ AV, ATM ¥0Z-6 1049 H0Z-G 1049 0€-G1 4&«. @ oS- @ A @
ASZl V0T vel ASZ) V0T NSZl VOE AOSZ/SZL YOS I e
pious|os ‘1oyealg soors e
a|p|-oiny |[loovaozs reansno 1nodog —lV oTh LT | I
Lepag) pibuslos @ @ T Aﬁ@?
£09597 e J—- @
| VY (me1A pasur)
) Yoelg T 1 usaln pus |jaued
9ZIS v# GH#C2ec9Z Bnidg Uid

uoI3d3UU0) E
adA| H

uoll}dauuo)

Y0OH MOOH

«0SL°0 Sury  ONIY
0050 apeds 3ads
«£ETE0 dis  dyls
0S80 199UU02sIQ YIND Yoeg A8Sld  @DJ
9ST°0 Pauuodsiayinp Seld  @o4
ot# apeds deus  dss
8# Sury pajessas EN

9# [199uu0dsi@ IND djewad/aleN  AD
9dA] uondauuo)

19215

geL}o01 11
13IIng 3jewa4/3eN

118

UOI1BD1J13USP| UOIIDBUUOD

pus Jojessusn | QO
Bnid uid v

rO||| G

$> X

wel} Jojeussye
0} punoI)

suibug / Jojeussyy

wpiboiq Bulim v3000549

Rev # 080116

For threaded parts installation, refer to the torque charts in this manual.

Page 10 of 11



WALLENSTEIN by EMB Mfg.

GF5000 RevB Parts Manual.080116
Accessories |

Call your dealer for pricing and availability

#WK210 TWO WHEEL KIT WITH 10" TIRES
#WK214 TWO WHEEL KIT WITH 14" TIRES

A must have add on kit for true portability!
Kit consist of handles and axle with tires The kit

is easy to install and simply clamps on to the
existing frame.

#Z97034
GF PORTABLE GENERATOR
OPERATOR’S MANUAL

Available as a download at
www.embmfg.com

GF6000A GF7200EA

PORTABLE GENERATOR
MODEL GF5000A, GF5000EA,
GF6000A, GF6000EA & GF7200EA

OPERATOR'S MANUAL

Rev # 080116 For threaded parts installation, refer to the torque charts in this manual. Page 11 of 11



